Ferrari / F12 / 108 - Passenger Compartment Mats

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 COMPL. RH MAT -Mat- -Not for RHD- -Applicable up to Ass. No. 113509- 833878.. 1
1 COMPL. RH MAT -Mat- -Not for RHD- -Applicable from Ass. No. 113510- 851496.. 1
1 COMPL. RH MAT -Mat- -Applicable for RHD- 849879.. 1
1 COMPL. RH MAT -Alcantara- -Not for RHD- -Applicable up to Ass. No. 113509- 849792.. 1
1 COMPL. RH MAT -Alcantara- -Not for RHD- -Applicable from Ass. No. 113510- 851500.. 1
1 COMPL. RH MAT -Alcantara- -Applicable for RHD- 849881.. 1
2 COMPL. LH MAT -Mat- -Not for RHD- -Applicable up to Ass. No. 113509- 833879.. 1
2 COMPL. LH MAT -Mat- -Not for RHD- -Applicable from Ass. No. 113510- 851501.. 1
2 COMPL. LH MAT -Mat- -Applicable for RHD- 849883.. 1
2 COMPL. LH MAT -Alcantara- -Not for RHD- -Applicable up to Ass. No. 113509- 849794.. 1
2 COMPL. LH MAT -Alcantara- -Not for RHD- -Applicable from Ass. No. 113510- 851502.. 1
2 COMPL. LH MAT -Alcantara- -Applicable for RHD- 849885.. 1
2 COMPL. LH MAT -Mat- -Version with telemetry- -Not for RHD- 855595.. 1
2 COMPL. LH MAT -Mat- -Version with telemetry- -Applicable for RHD- 856099.. 1
2 COMPL. LH MAT -Alcantara- -Version with telemetry- -Not for RHD- 856097.. 1
2 COMPL. LH MAT -Alcantara- -Version with telemetry- -Applicable for RHD- 856101.. 1
3 REMOVABLE MAT KIT -Mat- -Not for RHD- -Applicable up to Ass. No. 113509- 850990.. 1
3 REMOVABLE MAT KIT -Mat- -Not for RHD- -Applicable from Ass. No. 113510- 859705.. 1
3 REMOVABLE MAT KIT -Mat- -Applicable for RHD- 856432.. 1
3 REMOVABLE MAT KIT -Alcantara- -Not for RHD- -Applicable up to Ass. No. 113509- 850996.. 1
3 REMOVABLE MAT KIT -Alcantara- -Not for RHD- -Applicable from Ass. No. 113510- 859706.. 1
3 REMOVABLE MAT KIT -Alcantara- -Applicable for RHD- 856433.. 1
3 REMOVABLE MAT KIT -Mat- -Version with fire extinguisher- -Not for RHD- -Applicable up to Ass. No. 113509- 850994.. 1
3 REMOVABLE MAT KIT -Mat- -Version with fire extinguisher- -Not for RHD- -Applicable from Ass. No. 113510- 859707.. 1
3 REMOVABLE MAT KIT -Mat- -Version with fire extinguisher- -Applicable for RHD- 856434.. 1
3 REMOVABLE MAT KIT -Alcantara- -Version with fire extinguisher- -Not for RHD- -Applicable up to Ass. No. 113509- 850998.. 1
3 REMOVABLE MAT KIT -Alcantara- -Version with fire extinguisher- -Not for RHD- -Applicable from Ass. No. 113510- 859708.. 1
3 REMOVABLE MAT KIT -Alcantara- -Version with fire extinguisher- -Applicable for RHD- 856435.. 1
4 INSPECTION CAP -Black- 83706000 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Mat- -Not for RHD- 842817.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Mat- -Applicable for RHD- 849899.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Not for RHD- 842321.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Applicable for RHD- 849900.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Mat- -Version with fire extinguisher- -Applicable up to Ass. No. 111059- 839921.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Mat- -Version with fire extinguisher- -Applicable from Ass. No. 111060- 854828.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Version with fire extinguisher- -Applicable up to Ass. No. 111059- 842320.. 1
5 COMPL. RH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Version with fire extinguisher- -Applicable from Ass. No. 111060- 854836.. 1
6 COMPL. LH FRONT CENTRAL COMPARTMENT LID -Mat- -Not for RHD- 833885.. 1
6 COMPL. LH FRONT CENTRAL COMPARTMENT LID -Mat- -Applicable for RHD- 839427.. 1
6 COMPL. LH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Not for RHD- 849814.. 1
6 COMPL. LH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Applicable for RHD- 842770.. 1
6 COMPL. LH FRONT CENTRAL COMPARTMENT LID -Mat- -Version with fire extinguisher- -Applicable for RHD- 854837.. 1
6 COMPL. LH FRONT CENTRAL COMPARTMENT LID -Alcantara- -Version with fire extinguisher- -Applicable for RHD- 854838.. 1
7 COMPL. DRIVER SIDE FOOTREST -Not for RHD- 83388800 1
7 COMPL. DRIVER SIDE FOOTREST -Applicable for RHD- 85462600 1
8 SCREW -M8 X 18- -Not for RHD- 18752121 3
8 SCREW -M6 X 15- -Applicable for RHD- -No longer supplied- -Replaced by 269959- 65864100 3
8 SCREW -M6 X 15- -Applicable for RHD- 269959 3
9 COMPL. PASSENGER SIDE FOOTREST -Mat- -Not for RHD- -No longer supplied- -Replaced by 842916..- 831335.. 1
9 COMPL. PASSENGER SIDE FOOTREST -Mat- -Not for RHD- -No longer supplied- -Replaced by 831335..- 842916.. 1
9 COMPL. PASSENGER SIDE FOOTREST -Mat- -Not for RHD- 831335.. 1
9 COMPL. PASSENGER SIDE FOOTREST -Mat- -Applicable for RHD- 834795.. 1
9 COMPL. PASSENGER SIDE FOOTREST -Alcantara- -Not for RHD- 832242.. 1
9 COMPL. PASSENGER SIDE FOOTREST -Alcantara- -Applicable for RHD- 835490.. 1
10 COMPL. PASSENGER FOOTREST STRUCTURE -Not for RHD- -No longer supplied- -Replaced by 85459700- 84558400 1
10 COMPL. PASSENGER FOOTREST STRUCTURE -Not for RHD- 85459700 1
10 COMPL. PASSENGER FOOTREST STRUCTURE -Applicable for RHD- 84558900 1
11 SCREW -M6 X 16- -Not for RHD- 248334 4
11 SCREW -M6 X 25- -Applicable for RHD- 83494700 4
12 SCREW -M6 X 20- 14441434 6
13 ACCELERATOR PEDAL COVER -Not for RHD- -No longer supplied- -Replaced by 85305600- 81909500 1
13 ACCELERATOR PEDAL GUARD -Not for RHD- 85305600 1
13 ACCELERATOR PEDAL COVER -Applicable for RHD- 81243100 1
14 SCREW -M6 X 20- 14441434 3
15 FOOTREST 66122200 1
16 LH FOOTREST 82388200 1
17 SCREW -M6 X 20- 14441434 2
18 FASTENER BUTTON -Panted in same colour as mats- -Applicable up to Ass. No. 113509- 825499.. N/A
18 FASTENER BUTTON -Panted in same colour as mats- -Applicable from Ass. No. 113510- 859704.. N/A
19 BRACKET FOR FOOTREST TRIM 84558600 1
20 LH FRONT COVER BRACKET 84207900 1
21 UPPER BRACKET -Not for RHD- 81004400 1
21 UPPER BRACKET -Applicable for RHD- 84562500 1
22 UPPER INTERNAL BRACKET -Not for RHD- 82277800 1
22 UPPER INTERNAL BRACKET -Applicable for RHD- 84044600 1
23 SCREW -M8 X 18- 18752121 1
24 COMPL. OUTER RH HATCH LID BRACKET -Not for RHD- 82287800 1
24 COMPL. OUTER RH HATCH LID BRACKET -Applicable for RHD- 83944000 1
25 COMPL. INNER RH HATCH LID BRACKET 82288000 1
26 SCREW -M6 X 14- 16296924 2
27 INERTIA SWITCH SHIELD 84123200 1
28 SCREW -M5 X 16- 16285127 2
29 SCREW -M6 X 16- 248334 2
30 BRACKET 14371279 9
31 LIGHT UNIT 188250 2
32 ACCELERATOR PEDAL SHIELD FASTENER BRACKET -Applicable for RHD- 81264200 1
33 COMPL. OUTER LH HATCH LID BRACKET -Applicable for RHD- 83944400 1
34 COMPL. INNER LH HATCH LID BRACKET -Applicable for RHD- 82288100 1
35 NUT 14059211 8
36 CERAMIC WASHER -No longer supplied- -Replaced by 85617800- 85277500 3
36 CERAMIC WASHER 85617800 3
37 FLAT WASHER -Not for RHD- 84737900 2
37 CERAMIC WASHER -Applicable for RHD- 85430300 2
38 CERAMIC WASHER -Applicable for RHD- 85277500 2
39 CARPET PROTECTOR FASTENER BUTTON 85149700 4